United States Office of Office of Emergency
Environmental Protection Solid Waste and Remedial Response
Agency and Emergency Response Washington DC 20460

Superfund EPA 540/2-86/004 (f) September 1986

<EPA Superfund
Treatment Technologies:
A Vendor Inventory




EPA Report No. 540/2-86/004(f)
September, 1986

SUPERFUND TREATMENT TECHNOLOGIES:
A VENDOR INVENTORY
by

Camp Dresser & McKee Inc.
Boston, MA 02108

Versar EPA Contract No. 68-01-7053
CDM Subcontract No. 939-4

Project Officer

Linda D. Galer
Hazardous Response Support Division

Office of Solid Waste and Emergency Response
Office of Emergency and Remedial Response
Vashington, D.C. 20460



DISCLAIMER

This information has been reviewed in accordance with the U.S.
[...]
If mobile unit is often utilized as part of a treatment train, state
under what conditions pretreatment is likely to be required prior to
input to your mobile unit, and indicate what pretreatment processes

would be used. :
Use heavy metal precipitation for high metals concentration. Concentration

will vary depending on specific metal.

Give the number of mobile units in operation one
Give the capacity of each unit: Minimum none Maximum 18,000 gpd

Experience to-date shows a
nominal flow rate 12,000 gpd.

Describe any mobile units under construction or development

A. Development complete; commercially available

B. None under construction (5/1/86)

Mobile technology status (circle one) (1) R&D, (2) pilot, (3) demo,
(4) commercially available in 6-8 months,((5) commercially available

now.

If available now, please provide detailed utilization history (separate
sheet or article) with cost and performance evaluation, If it will be
available soon, provide status report and/or name of technical staff to

contact for follow-up.
Contact: J. Robert Nicholson 1/800-826-1476

Market Development

Your primary market areas Commercial treaters, HW generators

Company goals for market expansion Leachates from HW landfills and

municipal solid waste landfills.

-3-



14,

ZIMPRO

The EPA is currently assessing technologies for use in the SITE (Site
Innovative Technology Evaluation) program. What types of sites (waste
type, volume, medium) is your mobile treatment unit best suited for?

Waste Type: See 4) above liquid form

Volume: Up to 10,000 gpd depending on waste strength;

nominal 12,000 gpd

On-Site Utilization

D.

15. Mobilization requirements (time, transport) Set-up time: 3-4 days;
transportable on standard flat-bed trailer; no building required
except for carbon storage,.

16. Utility requirements 100 amp, 440 V, 3 phase, 60 hertz without carbon
regeneration; 200 amp service with regeneration using wet air
regeneration.

17. Site preparation/Space requirements floor space 12' by 40' or
approximately 500 SF.

18. Time/labor requirement to bring unit on-line (including testing)

5 days

19. Number of personnel required for operation one

20. Equipment decontamination required limited decontamination

21. Will the sludge/residuals produced from your mobile unit require further

treatment? [1lustrate below with examples (halogenated organics,
volatiles, volatiles with metals, etc.).
Sludge Type of Further
Primary Toxicity Treatment Required Final Method
Contaminants (high, low) (if any) of Disposal
Liquid Discharge: None

Spent Carbon/Waste Activated Sludge: Yes; material is dewatered on filter

press to 45% total suspended solids and
suitable for landfill deposition. Also
carbon can be regenerated for reuse

-4-



ZIMPRO

and sludge destroyed with a wet air regeneration system...ash is removed

periodically.

22.

23.

24,

25.

26.
27.
28.

29.

Does sludge handling/treatment equipment comprise a significant
component of on-site equipment and costs? If yes, outline system
briefly

A. Liquid discharge: No

B. Spent carbon/sludge using filter press: No

C. Carbon regeneration/sludge destruction: Yes...economic evaluation
between B) and C).
Describe any utility requirements for above Power for 22 C) above.

Regulatory Requirements

Has your unit(s) ever been permitted by federal, state, or local
governments? X Yes No.

If so, describe type of permit(s) below. TFederal and states of

Michigan, California and Wisconsin.

Do you handle permitting of your unit? X Yes No

Average time for approval 4-6 weeks

Information required of client Site location, waste characteristics

and volume, location of sewers, any other on-site waste treatment (owned

by client) water courses and air discharge requirements for PACT aeration
(VOC)* and emissions from wet air regeneration.
Has regulatory approval been a significant time factor in the past?
Please list issues that the client should be aware of

Michigan site - 4 weeks to satisfy effluent/air (VOC) discharge requirements

California site - 8 months to satigsfy air (VOC) discharge requirements

Wisconsin site - 12 months for RCRA Part B permit

*V0OC emissions from PACT aeration have not been a problem, but regulatory
examination, evaluation and approval is needed.

-5-



30.

31.

32.

33.

ZIMPRO

Costs

This section includes several questions on general costs and.informa-
tion requirements, and four site scenarios, each with several waste
forms and types. These costs can be rough, (ranges are acceptable) and
will be used only as general guidelines for average costs.

General Cost Guidelines

What type of site information and data on waste characteristics do you
need to develop a general cost estimate? (e.g., BOD, COD)_Require rate

—of 1liquid flow, COD and BOD of waste plus a 1-5 gallopn sample for our

waste characteristics. Also need any effluent discharge requirements.

What additional information is needed for a detailed cost estimate?
What key waste characteristics may significantly elevate treatment
costs and difficulties?

Heavy metals concentrations; suspended solids concentration

Site Scenarios (attached)

The following section contains four site scenarios and a cost analysis
sheet. Please read the site scenarios and determine if your mobile
unit could be used on any of the waste components at the sites. Then
specify on the cost analysis sheet approximate treatment costs for use
of your mobile unit. These costs need only be rough and will be used
as general guidelines. Please list any factors which could
significantly elevate costs. (If mobile unit is applicable to more
than one waste component and treatment costs differ significantly, you
may want to complete more than one cost analysis sheet.)



ZIMPRO

MOBILE TREATMENT UNIT
COST ANALYSIS

SITE: Leachate

COMPONENT: As listed

Cost/Unit
(a) Cost Volume
Primary Costs for Site of Waste

Administration

Equipment

Permitting

Pre-Operational Testing

Operating Expenses (fuel, treatment additives)

Mobilization - Demobilization
(Local - 100 miles)
(Non-1ocal - 1000 miles)

Labor (on-site)

Laboratory Analyses

Weight of Residuals per day.

100 1bs. @ 6.0% total solids; OR 45% moist filter cake

Treatment requirements for residuals Liquid discharge: Yone; Spent Carbon/

Waste activated sludge with filter press dewatering to land deposition

OR carbon regeneration and sludge destruction with wet air regeneration

depending on economics of filter pressing/land deposition.

(a) PACT can be applied to this scenaric. The total costs expressed in
1-8) above will be about 35.0 cents/gallon processed assuming at least
one year on-site with mobile PACT system.



(a)

MOBILE TREATMENT UNIT
"COST ANALYSIS

SITE: Heavy Metals

COMPONENT: As Listed

Cost/Unit
(a) Cost Volume
Primary Costs for Site of Waste
Administration
Equipment
Permitting

Pre-Operational Testing

Operating Expenses (fuel, treatment additives)

Mobilization - Demobilization

(Local - 100 miles)

(Non-1ocal - 1000 miles)

Labor (on-site)

Laboratory Analyses

Volume of Residuals per unit volume of waste

Treatment requirements for residuals

No application for PACT. PACT can adsorb the heavy metals with these
concentrations, but the heavy concentration of soil will interfere.
Phase two, the concentrations are too dilute - granular carbon
columns better.

ZIMPRO



MOBILE TREATMENT UNIT

COST ANALYSIS

SITE: PCB

COMPONENT: Volatile organic

groundwater

Primary Costs (a)

Administration
Equipment
Permitting

Pre-Operational Testing’

Operating Expenses (fuel, treatment additives)

Mobilization - Demobilization
(Local - 100 miles)
(Non-1ocal - 1000 miles)

Labor (on-site)

Laboratory Analyses

Weight of Residuals per day.

ZIMPRO

Cost/Unit
Cost Volume
for Site of Waste

300 1bs @ 6.0% total solids; OR 45% moist filter cake

Treatment requirements for residuals

Liquid discharge: None; Spent carbon/

waste activated sludge with filter press dewatering to land deposition

OR carbon regeneration and sludge destruction with wet air regeneration

depending on economics of filter pressing/land deposition.

(a) The total costs expressed in 1-8) above will be about 5.0 to 9.0

cents/gallon processed.



Chemical/Physical
Processes



SECTION 4
COMPANIES OFFERING CHEMICAL/PHYSICAL PROCESSES

This section presents an inventory of many companies that currently offer
mobile physical and/or chemical treatment systems. Only those companies
that provided detailed technical information are included in this section.
Chemical/physical process include a large number of treatment systems, many
of which are specific to a particular waste type. A list of some of these
systems is provided below.

Chemical Processes Physical Processes
Reduction-Oxidation Air Stripping
Neutralization Steam Stripping
Precipitation Distillation

Dechlorination Activated Carbon Adsorption

Evaporation/Devatering

Soil Flushing /Soil Washing
Filtration

Ion Exchange

Membrane Separation

Phase Separation

Because a large number of processes are described in this section,
generalizations about cost or treatment requirements are difficult to make.
In addition, generation of residuals and their disposal requirements cannot
be accurately estimated without a thorough analyses of waste
characteristics and a well-defined treatment train.

Most of the processes described here are conventional treatment
technologies adapted for mobile systems. Several firms can readily develop
custom mobile treatment systems using conventional physical/chemical
processes. Some of the companies included in the inventory appear to be
expanding their capability in developing mobile systems to be used in the
field. Those systems will likely be used with increasing frequency.

The following summary table (Table 4.1) describes the companies that offer
mobile systems for chemical/physical treatment. In some cases, detailed
information is provided on a single treatment process (e.g., phase
separation) that is only one component of a multi-step treatment train.

4-1



¢-t

Andco Envirommental
Processes, Inc.

Calgon Carbon Corp.

Chemical Waste
Management, Inc.

Enviro-Chem Vaste

Management Service

Industrial Imovations, Inc.

Kipin Industries, Inc.

TABIE 4.1

Waste

Heavy metals

Aquecus wastes with organics
Wastewater with chelated
metals

PCB-contaminated oils

Aqueous wastes with organics

Organically contaminated
wvater, acids and bases,
cutting oils

Slurries or viscous solids,
oils

Limi ted volatiles with
boiling points under 1200°F

Sludges, tank bottoms, solids
with low Btu value

Soils contaminated with
organics having a boiling
point below 1000°F

OMPANIES OFFERING MOEBIIE UNITS FOR CHEMICAL/PHYSICAL TREATMENT

Number
Process of thits  Capacity of Unit
Electrochemical production 1 3-50 gpm
of oxidation/reduction
reactants used for
precipitation
Activated carbon adsorption Variable  1-3,000 gpm
6-10
Oxidation, precipitation, 1 1-70 gpm
sedimentation/filtration
Chemical dechlorination of 1 3-7 gpm
PCBs
Activated carbon adsorption 1 125-250 gpm
Physical phase separation, 1 1-4 gpm
acid and base neutralization,
polymer flocculation and
separation, carbon filtration
Physical phase separation, 1 100-200 gpm
centrifuge processing,
vaccum filtration
Liquid stripper/vaporizer 1 5-100 gpm
Chemical treatment 1 2-100 tons per hour
Roaster/dryer 1 0-50 tons per hour



Compary

Mobil Solvent Reclaimers, Inc.

Rexnord, Inc.

Terra Vac, Inc.

Tetra Recovery Systems

TABIE 4.1 (Cont’d)

OMPANIES OFFERING MOBILE UNITS FOR CHFMICAL/PHYSICAL TREATMENT

Waste

Liquid industrial solvents
Groundvater, wastewater
contaminated with volatile
organics and metals

Soils contaminated with
volatile organics

Oily waste

Suspended solids in an
aqueous solution

Sludges

Contaminated wastewater

Process

Distillation

Carbon adsorption,
dewatering, reverse osmosis
and alkaline chlorination

Vaccum extraction
(air stripping)

Centrifuge

Filter press

Sludge dewatering filter
press

Neutralization, polymer

flocculation, metal
reductions, separation

Number
of Units  Capacity of Unit
1 0.8 gpm
1 1-10 gpm
6 103(1)0-4(1),000
ft~ of soil
1 0-100 gpm
3 02 yd
2 0-2 yd
2 100-150 gpm



ANDCO

SUPERFUND SITE
MOBILE TREATMENT UNITS
CHEMICAL/PHYSICAL PROCESSES SURVEY - B

Company ANDCO ENVIRONMENTAL PROCESSES, INC.

Address 595 Commerce Drive

Town Amherst State New York Zip 14150
Contact Person__ Joseph G. Duffey Telephone_716/691-2100

1. Treatment processes available in mobile units

Electrochemical heavy metal removal process and electrochemical fluoride

removal process for wastewater and groundwater treatment.

FOR EACH TYPE OF MOBILE TREATMENT UNIT, PLEASE FILL OUT A SEPARATE SURVEY
FORM (I.E. QUESTIONS 2-34).

2. Number of mobile units currently available One

3. Capacity of each unit: Minimum 3 GPM Maximum 50 GPM
(Give Units) Minimum Maximum
Minimum Maximum

4, Describe below: waste types handled, form of waste, concentration
range, restrictions or limitations (e.g., soil contaminated with vola-
tile organics and PCBs, 1-1000 ppm, organics must be extractable with
water/2% surfactant, metals not removed).

The electrochemical unit is designed to remove heavy metals such as

chrome, copper, -nickel, lead, zinc, tin, etc. using carbon steel

electrodes. By changing the electrodes to aluminum, fluoride can be

removed from water. Total heavy metals concentration should not

exceed 50 mg/l and fluoride around 10 mg/l. The mobile treatment

unit 1s complete with pH control to adjust the influent water to a

neutral pH before treatment. A pump 1s available to transfer water

to the system.




ANDCO

If your mobile treatment units utilize a chemical process, what is
(are) the basic chemical reaction(s) involved. What chemical reagents
are used and what are the process end products (e.g., alkaline
chlorination of cyanide to CO, and N, using chlorine and caustic).

The only reagents necessary are acid or alkali in the event the

water is not at a neutral pH. The carbon steel electrodes are

consumable and require replacement only every three or four weeks.

Data on destruction/removal efficiencies of your mobile treatment unit
for particular chemical compounds would be very useful to clean-up site

managers. Can you provide any such data (e.g., air stripping of
contaminated groudwater - 99% removal of trichloroethylene, 60% removal
of methyl ethyl ketone, <10% removal of phenols)?

The electrochemical heavy metal removal system will remove hexavalent

chrome to 0.05 mg/l and all other heavy metals to EPA requirements.

Fluorides can be removed to as low as 1 mg/l.

What specific waste requirements must be met for effective utilization
of the company's mobile unit(s) (e.g., pumpable liquid with organic
concentration 20-300 grams/liter)?

i i s designed to treat the water but does not have a

v Filtered sa es on_the effluent
determine the efficiency of treatment,
What are system operating parameters (i.e., temperature, pressure,
residence time etc.) ’

The electrochemical system operates at ambient temperature, 25 psig,

with a residence time of about five seconds.




10.

11,

12,

13,

14,

ANDCO

If mobile unit is part of a treatment train, state processes which are
likely to be used prior to your mobile unit.

No pretreatment is needed before the Andco unit.

What is status of mobile technology (1) R&D, (2) pilot, (3) demo, (4)
commercially available 6-8 months, (5) commercially available now. If
available now, please provide detailed utilization history (separate
sheet or article) with cost and performance evaluation. If available
soon, provide status report and/or name of technical staff to contact
for follow-up.

The electrochemical process is commercially available now and there

are over 150 Andco units in operation, some with 14 years experience.

A partial users list is attached. Some units operate as high as
2000 gpm.
Describe any mobile units under construction or development

We have one mobile unit available at this time, but others could be

constructed within three months.

Market Development